
14

13

15

12

20

23

16 13

20

19

194

18

20

2

6

16

21

22

11

14

7
5

14

17

8

20

3

9
10

14
13 24

Rev ZONE Change Date Revised By

Nro Code Part number Description Standard Dimensions Qty

1 DR11499 Frame 1
2 11111 DR11481 Jaw incl.bearings 1

3 11110 DR11488 Jaw incl.bearings 1

4 10063 DR10042 Reaction bar incl. 
bearing 2

5 10716 DR11493 Jaw pin 2

6 10710 DR11495 Cylinder pin 1

7 10713 DR11494 Cylinder rod pin 1

8 10707 DR10046 Pin 1
9 10703 10011-3 Riser part 1

10 10703 10012-3 Riser part 1

11 10702 10069 Blade 1

12 11159  Washer DIN 440 DIN 440 M12 1

13 11162  Washer DIN 440 DIN 440 M16 4
14 11165  Hexagon socket screw DIN 912 M16x30 6

15 11164  Hexagon socket screw DIN 912 M12x25 1

16 11166  Hexagon socket screw DIN 6912 M16x30 2

17 11163  Hexagon head bolt DIN 933 M12x25 1

18 11175   Retaining ring DIN 471 30 2

19 10561  Bushing 30/34 - 20 2

20 10557  Bushing 40/44 - 40 4

21 11119   Hexagon socket screw DIN 7991 M16x50 7

22 11122  Hexagon Lock Nut DIN 985 M16 7

23
10064  Cylinder

2
10065 LP Cylinder 

24
11147 Cylinder seal kit

11148 LP Cylinder seal kit

JAK-250B
Exploded view
Description

Rev

Drawing number

Scale

Mass

153.74 kg

Date of Issue

Approved byDesigned by

A3
General tolerances

Material

Sheet

DR11498
1/1

1:10
Project

F F

E E

D D

C C

B B

A A

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

Quantity


	Sheet1
	Drawing View1


